SL20-30GA
Electric pallet truck

e R is 4
74 Parts list EE4H=F

20240605 V04



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System & RS

1.1 FOrk Carriage ASSEmMD LY X i i oottt ettt et ettt e et ettt et e e bt ete et e e teete e b e sseeteessesseeaeessesseeteessessensesssessesseseessessensesseeseens 1
1.2 Connecting Rod ASSemD LY  JE AT ZH A oottt ettt ettt et ettt et e eaeeaeeseeteeteete et et enseneeneereereerenas 2
1. 301 Main Frame ASSEMD LY ZEZE Al .ec oottt ettt ettt et et eae et e et e ese et e s e et e essenseeaeeasenseeseeteereenseeseeseenseeseeseeneenseeseeneens 3
1.4 Balance Wheel ASSemBIY AT ZHAE oottt ettt ettt et et e et et et e eteeae e s e eseeaeenseeseeaseneenseeneereeneas 4
1. 501 Pedal ASSEMDLY FEBRELIL «eeoreeeeeereeeeee ettt e et e e et e eete et e et eeteeeaeeaeeneeeseeeseeseenseanseenseeseeeseessenseenseesseeseessenesenseeseeeseereennes 5
1.6 Arm Guard Seat ASSemMDLY FVEFJEELAE oottt ettt et e et e eee et e et et et e s enteseene et e et e et et et et ententeneereeteete et entenes 6
1.7 COVET ASSEMDLY APEE LI toveereeieeeeeteeteeeeeet ettt et et ettt e ete et et e eteeseenseeseessenseseeseessens e et e essene et e eseersenseessessenseseeasensenseeseersenseneans 7
1.8 Battery Slide Carriage H It ettt ettt ettt ettt et eaeeteete et et et et esteseeteeteete et et ensensenseseeseereeeens 8
2.Driving System ZXZhHR G
2.1 Drive Operation Assembly (1.5KW) BRZNELE (1. DKW oioiiiiicieeece ettt ettt et ettt e ae et enas 9
2.2 Drive Operation Assembly (2.5KW) IRZHELAE (2. BKW) eiooiioiiieieieeeeeet ettt ettt ettt seeve et besbeereas 11
2.3 Drive Operation Assembly (3. 0KW) IRZHELAE (3. OKW) oioiioioieieieeeeeeee ettt ettt ettt ettt ve et eveereas 13

3. Operating System B{ER S

3.01 Operating Handle AsSSembly FRAE T ZE A oottt ettt ettt eas s eteereens 15



3.2 Handle head asSembly TS LA wooioioeeoeeeee ettt ettt ettt ea e e et e ete et et e eteeteens e s e eseensenseeteensenseessessenseseessenseneeeseeneenees 17

4. Hydraulic System iERS

4,1 HYATaulic Line MR B oottt et ettt ettt est e et et e et e et et et e s s e s s esees e et e es et et ensensenseaseseeteese st essensensensenseseereesennensens 19
4.2 Hydraulic Line (2. 0T)  ZHFTETE (2. 0T)  woeoeoroeoeeeeeeeseeeseeeeeeeeeeeseeeeeeeeesesesssesseseaesseesessesesaseeeassesaeseeeesseesesessesneenne 20
4.3 Hydraulic Line (2.5/3.0T)  ZHFTETE (2. 5/3. OT) cooeeeeeeeeeeeeeeeeeeeeeeseeseeseeseeseseeseseeeeeseseeeesesassesasesesseseeseseseseeseeeseseans 21

5.Electric System HS R4t

B. 1 EL1eCtTic ASSEMD LY AR UL lieereoreoeerteeteeeeeeeteete et eeteeteete et et e eteeseeseeeseeseeseese et e easense s e essenseseessessenseeseeseensenseeseenseneeeseeasensenseereens 22
5.2 Electronic Components (1232) HEFEZHAE (1232) oottt ettt ettt ettt et se et eeeesesseaeneenes 24
5.3 Electronic Components (QT2.0T) HLFEZHAE CHIFTH 2. 0T) coeeoeoioieeeeeeeee ettt ettt ettt ettt eaeeneeeneere e 25
5.4 Electronic Components (QT2.5/3.0T) HIEZAHMA CHIFA 2. 5/3. 0T) tooeoieieeeeeeee ettt ettt 26
5.5 Electronic Components (F2-A 2.0T) HIFEZHAE (F27A 2. 0T) oottt ettt a e ae v eaeas 27
5.6 Electronic Components (F2-A 2.5/3.0T) HIEHM (F2=A 2.5/3. 0T) overeiiierieieieieeete ettt ere e sse e saenaes 28
6.1 Wiring Harness Assembly (1232) ZRHEEIIL (1232) oottt ettt ettt eae et ae et enseteeseneenens 29
6.2 Wiring Harness Assembly (QT) ZRIEELEL CHTT) oottt ettt et st ene et eseasetesensesenn 30
6.3 Wiring Harness Assembly (F2-A) ZRTEEII (F27A) oottt ettt ettt eneete s eneenens 31

6.4 Cable Assembly (Lead Acid Battery F2-A) HZEEEL BRI F2-A) (s 32



6.5 Cable Assembly (Lithium Battery F2-A)
6.6 Cable Assembly (Lead Acid Battery 1232)

6.7 Cable Assembly (Lithium Battery 1232)

il

il

DR BT F27A) oo ee et eenees
B B AR EEIE 1232) oot
PR BT 1232) oo et eenees



BITIER

R & BT A BMgmS BITE I
20210206 V01 M ERVZi]
- @:1. 401 FEARE K EHEMHA LK, F'5 6 BN, 79 78k
20220330 V02 HHH KB BT
@:1. 201 FF5 8 4H5 20204000455 HAIHFA4HR B # A%HAS 20201000951 HEHTYS
ety g R, 75 10 4865 20204000339 HLIEFSHR % - 5 45 9 48h5 20201000952 R,
20240205 V03 R J75 11 484% 30301060001 BEEE R i 94L8S 56005000003 FARlR2z, HUH TS
9 AR 30251060011 HE4T
20240605 V04 =& @: 3.101 JF 548 50407000044 <%, T CAALRS 50407000053 i 4%




1.1 Fork Carriage Assembly
X B
ITtem Part No. Description Qty Applied Date Remark
F5 KA #= A H &
1 See annex 1 Frame =5 1
2 50401000002 | Spring wE 2 03. 0529
3 51101000006 | Roller Assembly RH R AR 4
4 51103000020 | Screw T HRAT 4
5 51103000019 | Loose Proof Sheet B/ 4
N 6 51102000012 | Roller R 4 02.01. 3073
\\\ 7 51103000018 | Support & 4
o~ R 8 30421400001 | Dust Sheet B hr 4 03. 0070
9 51103000060 | Retainer Ring @40 A E 4 02. 01. 3070
7 10 20101010128 | Limit Plate IRALAR 1 33.0284
: 11 30201060038 | Screw M6X12 AT 2 03. 1231
Annex 1
:gl x i Frame welding Part No. (Item 1) Load
B\é \i\,\ EREh ®E (FF D) #E (K6
1 # '!‘1" 20101010227 2000
P\g}\i% 540X 1150 20101010230 2500
| C '4/.% 95 s 20101010234 3000
1 L ) 20101010238 2000
685X 1150 20101010232 2500
20101010236 3000
20101010229 2000
540X 1220 20101010231 2500
20101010235 3000
20101010233 2000
6851220 20101010237 2500
20101010239 3000




1.2

Connecting Rod Assembly
AT A

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
A 20301020684 | Connecting Rod Assembly — #AT4#4 2
1 30251080012 | Screw M8X16 B24T 6 03.0117
2 50105200010 | Shaft HE R 4 33.025. 0015
3 54002000022 | Bushing ®23X ®20X30 25E 4 03. 0449
4 20201000138 | Roller BT 2 30. 10. 0001
5 20201001498 | Bracket HEE 2 30. 01. 0973
6 54002000023 | Bushing ®23X ®20X20 2465E 4 03. 0450
7 50105200011 | Shaft ok g X 2 33.0283
8 55501000088 | Push Rod Welding (1150)  #&4F 2 33.0279
8 55501000089 | Push Rod Welding (12200 34 2 33.0278
9 54002000016 | Bushing ®19X ®17X12 £45F 4 03. 0460
10 50101170005 | Shaft AT 4 2 30. 01. 1444
11 54002000015 | Bushing A4 4 03. 0457
12 30501050008 | Round Pin @®5X30 B B AR 2 03. 0305
13 55103000015 | Wheel Bracket " 2
14 20201000775 | Roller BT 2 30.01. 1924
15 50101200029 | Shaft H1 B R 2 30. 01. 1442
16 30501050003 | Round Pin ®5X35 7 IR A 10 03. 0303
17 54001000009 | Bushing®23X ®20X16.5 #WEHEAZE 4 03. 0453
18 51251000014 | Bracket R 4 30. 01. 1290
19 30701020007 | Bearing 6204 B 8 03. 90. 057
20 51241000020 | Loading Wheel AR 4 02.LZ. 0120
21 50101200027 | Shaft L] 4 30.01. 1443
22 20301020684 | Twin Wheel Frames W EATRE 2




1.301

Main Frame Assembly

BB R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
1 20101010030 | Distribution Box e, &, 46 1 33.011. 0002
2 30251120008 | Screw M12X35 B2AT 4 03. 0097
3 52101000037 | Driving Assembly(2.0T)  HR3hH & (2.0T) 1 02. QD. 01. 0005
3 52101000038 | Driving Assembly(2.5T)  HR3h K & (2. 5T) 1 02. QD. 01. 0006
3 52101000064 | Driving Assembly(3.0T)  HR3h & % (3. 0T) 1
4 30251140006 | Screw M14X35 B2AT 4 03. 00942
5 51231000016 | Balance Wheel Assembly #7444 2 82.22. 005
6 30201080005 | Screw M8X25 B2AT 12 03. 01560
7 | 01 | 20204000455 | Plate B AR 1 -220401 | 30.01.0948
7 | 02 | 20101010243 | Plate R AR 1 220401~
8 | 01 | 20204000339 | Rotating clamp AR 5 1 -220401 | 30.01. 08602
8 | 02 | 20201000952 | Pallets +R 1 220401~
9 | 01 | 30301060001 | Nut M6 L451 1 -220401 | 03.0257
9 | 02 | 56005000003 | Screw M8X16 FARE L2 1 220401~ 03. 0592
10 20304010055 | Bracket B 1 82. 23. 009




1.4

Balance Wheel Assembly
A R 2H A

ITtem Part No. Description Qty Applied Date Remark

e (2] 4 #HE & A H HiE
A 51231000016 | Balance Wheel Assembly — “F#7# 4 ¢+ 2 82.22. 005
1 30201040012 | Screw M4 X6 B2AT 6 03.0127
2 20201000751 | Dust Cover 7 % 2 30.01. 1050
3 30331270001 | Nut M27X1.5 [ 42 5 2 03. 0290
4 30431270001 | Washer @27 #H 2 03. 0528
5 50301280001 | Washer g 2 30.01. 1175
6 30701030004 | Bearing 6206 e A 2 03.90. 017
7 20201001998 | Balance Wheel Seat T 5 2 30.01. 1752
8 30706030002 | Bearing 7206 A 2 03. 90. 040
9 30802045001 | 0il Seal bk 2 03. 04890
10 20101010088 | Wheel Frame wE 2 33.0168
11 30101140023 | Bolt M14X100 43 2 03. 0362
12 30401140003 | Flat Washer ®14 A 2 03. 0045
13 54307000006 | Dust Ring 7 4 4 02.01. 3333
14 20201000779 | Lateral Pad ) 4 4 30. 01. 2206
15 30701020006 | Bearing 6304 A& 4 03. 90. 036
16 50301200014 | Shaft Sleeve HE 2 30.01. 1173
17 51241000046 | Wheel ®F 2 02.17. 0133
18 30411140002 | Lock Washer @14 A 4 03.0016
19 30311140001 | Nut M14 L4513 2 03. 0246




1.501

Pedal Assembly
FER L B

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A 55601000009 | Pedal Assembly BB A 1 82.23. 020
1 30311120001 | Nut MI2 423 2 03. 0820
2 50401000048 | Spring S 2 02.01.211301
3 50401000047 | Spring 4 2 02. 01. 211300
4 50301125003 | Spacer HESH 2
5 30101120037 | Bolt M12X80 A 2 03. 0389
6 30301080001 | Nut M8 L4513 2 220330~ 03. 0258
7 30201080005 | Screw M8X25 B2AT 2 220330~ 03. 01560
8 30201060018 | Screw M6X12 B2AT 2 03.0145
9 50105200012 | Shaft g 2 33. 0296
10 54001000010 | Bushing ®23X ®20X20 #EHAAE 2 03. 0454
11 55603000004 | Plate AR 1 33. 0289
12 55602000004 | Leather Packing A R A 1 02.01. 01380
13 30101080003 | Bolt M8X20 A 1 03. 0357
14 50407000043 | Air Spacer Sk 1 02. QTH. 3640
15 50301085031 | Distance Sleeve /e 1 30.01. 0879




1.6 Arm Guard Seat Assembly

PR P S R
ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
A 55201000011 Arm Guard Seat Assembly 47/ JE K Ak, 1
1 55202000005 | Support FERE 1 30.01. 1478
2 55202000004 | Support FERE 1 30.01. 1477
3 54307000009 | Dust Ring 97 4 [ 2
4 30501100003 | Round Pin @ 10X45 ] A 44 2 03. 0438
5 30421480001 | Cir clip For Shaft ®45 % /H 4 H 2 03. 0072
6 50301485001 | Flat Washer i 2 30.01. 1203
7 40311510001 | Bush HE 2 03. 0503
8 30221080005 | Screw M8X12 W AT 6 03.0278
9 55204000029 | Shaft e 1
10 55204000028 | Shaft ¥ A 1
11 55204000031 | Seat Eak-p 1
12 30201100028 | Screw M10X35 H2AT 4 03.0182
; 13 30411100002 | Lock Washer @10 A 10 03.0014
ﬁ: 14 30401100002 | Flat Washer ®10 A 10 03. 00513
; nﬁn 15 30101100004 | Bolt M10X35 LS 6 30. 35. 0300
1 IT g:" 16 20204000308 | Plate PR E R 2 30. 01. 0840
“\ i - C ‘1'? (/
U T J
u‘“\\ ﬂ? - ’1{ \,:f‘ L
I S e




1.

7

Cover Assembly

GRSk

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
1 20204000574 | Cover mE 1 30. 01. 2450
2 30211060014 | Screw M6X16 B2AT 4 03. 02400
3 54302000017 | Rubber Sleeve IR E 1 02.01. 00072
4 20204000572 | Cover B 3 1 30. 01. 2449
5 54304000015 | Shake Hands AR F 1
6 30311050001 | Nut M5 853 12 03. 02441
7 30251050015 | Screw M5X12 B2AT 12 03. 0083
8 56001000008 | Hinge AT 2 02.01. 32912
9 20101010126 | Cover (540) R E 1 33. 0281
9 20101010125 | Cover (685) R E 1 33. 0280
10 30251080029 | Screw M8X16 BEAT 6 03.0116




1.8

Battery Slide Carriage
CERiN

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
A 20304010055 | Battery Slide Carriage  FLARVEZ 1 82. 23. 009
1 51108000002 | Contact Roller R 12 02.01. 3369
2 20204000493 | Shaft R 6 30. 01. 1049

3 30201060022 | Screw M6X25 B2AT 6 03. 0150
4 30201080003 | Screw M8X16 W4T 4 03. 01530
5 30411080002 | Spring washer ®8 A 4 03.0012
6 20204000457 | Bracket R E 1 30. 01. 0950




2.

1

Drive Operation Assembly (1.5KW)
XA A (1. 5KW)

BN\

2

'1 ‘

=
~Zmt

a

K

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
A 52101000037 | Driving Assembly (1.5kw)  BE# % i 1 02. QD. 01. 0005
1 30201080007 | Screw M8X40 B24T 10 03.0159
2 50301090002 | Gasket #IE 4 30. 11. 0002
3 40321300002 | Dust Ring 30X40X4/6 W 2> B 4 03. 0487
4 50301320001 | Guide Ring SAED 2 03. 0501
5 20201000470 | Upper Bracket X 1 30.01. 1135
6 20201000001 | Slide Bar BT 2 30.01. 0189
7 50401000043 Damping Spring ®6 R T 2
8 30421400002 | Check Ring 40 #HHE 2 03. 0027
9 40502330001 | Sealing Ring FHE 4 03. 0488
10 20201000459 | Shaft Sleeve WE 2 30.01. 1129
11 50301270001 | Guide Ring SAED 2 03. 0502
12 20201000466 | Lower Bracket TXE 1 30.01. 1133
13 30201080005 | Bolt M8X25 LE4S 6 03. 0156
14 50204140003 | 0il Plug HE 1 02.01. 9089
15 30251080012 | Screw M8X 16 8247 8 03.0117
16 52105000019 | Shell Cover TR E 1 02.01. 9079
17 52105000050 | Box RN 1
18 50204160003 | 0il Plug HE 1 02.01. 9088
19 51241000021 | Driving Wheel ®248X75  HRzhA#: 1 02.LZ. 0121
20 52105000023 | Wheel Aub Assembly i RO 1 02.01. 9083
21 30802065002 | 0il Seal ®95X65X10 A 1 02.01. 9086
22 30702050003 | Bearing 32010 A 1 03. 90. 059
23 30702060001 | Bearing 32012 A 1 03. 90. 060
24 52105000020 | Arc Gears TR I I 1 02. 01. 9080
25 30702025001 | Bearing 30205 A 2 03. 90. 035
26 52202200001 | Small helical gear AN R 1 02. 01. 9082
27 52105000043 | Big helical gear KA 1 02. 01. 9081




2.1 Drive Operation Assembly (1.5KW)
RS (1. 5KW)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
28 50205200001 | Nut M20X1.5 L85 1 02. 01. 9090

29 30201060022 | Screw M6X25 B24T 1 03. 0150

30 30301060001 | Nut M6 L85 1 03. 0257
31 30411060002 | Spring washer ®6 ke 5 03. 0011
32 30401060001 | Flat washer ®6 A 1 03. 0049
33 20201000978 The base for driving IRz Ji JEE 1

34 30201060020 | Screw M6X16 BEAT 1 03.0147

35 30401060006 | Flat washer ®6 AEE 1 03. 0644
36 30411080002 | Spring washer @8 A 28 03.0012
37 30201080006 | Screw M8X30 B24T 6 03. 0157

38 70402000001 | Steering motor 200W 1) HL AL 1 02.DJ. 2102
39 30201060010 | Screw M6X 150 BEAT 4 03.0178

40 55704000007 | Electromagnetic brake B3 A % 1 02. 01. 0053
41 70401000006 | Driving Motor 1.5KW IR 1 e A, 1 02.DJ. 0081
42 30201080032 | Screw M8X35 BEAT 10 03.0158

43 70109000000 | Proximity switch B X 1 19. 034653
44 20201000511 | The installation cover ZEE 1 30. 01. 1565
45 30711160001 | Large bearing B4 A A AR 1 02.01. 0071
46 30211040019 | Screw M4X10 B24T 3 03. 04170
47 20201000508 | Stripe induction strip Fh R B A 1

48 52105000024 | Big gear plate A& 1 02. 01. 9084
49 30201100025 | Screw M10X40 B24T 2 03.0168

50 40301180001 | Booster Cylinder #JE L 1 02. YG. 2050

10




2.2

Drive Operation Assembly (2.5KW)
XA R (2. 5KW)

BN\

2

'1 ‘

=
~Zmt

a

K

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
A 52101000038 | Driving Assembly (2.5kw)  BE# % i 1 02. QD. 01. 0006
1 30201080007 | Screw M8X40 B24T 10 03.0159
2 50301090002 | Gasket #IE 4 30. 11. 0002
3 40321300002 | Dust Ring 30X40X4/6 W 2> B 4 03. 0487
4 50301320001 | Guide Ring SAED 2 03. 0501
5 20201000470 | Upper Bracket X 1 30.01. 1135
6 20201000001 | Slide Bar BT 2 30.01. 0189
7 50401000043 Damping Spring ®6 R T 2
8 30421400002 | Check Ring 40 #HHE 2 03. 0027
9 40502330001 | Sealing Ring FHE 4 03. 0488
10 20201000459 | Shaft Sleeve WE 2 30.01. 1129
11 50301270001 | Guide Ring SAED 2 03. 0502
12 20201000466 | Lower Bracket TXE 1 30.01. 1133
13 30201080005 | Bolt M8X25 LE4S 6 03. 0156
14 50204140003 | 0il Plug HE 1 02.01. 9089
15 30251080012 | Screw M8X 16 8247 8 03.0117
16 52105000019 | Shell Cover TR E 1 02.01. 9079
17 52105000050 | Box RN 1
18 50204160003 | 0il Plug HE 1 02.01. 9088
19 51241000021 | Driving Wheel ®248X75  HRzhA#: 1 02.LZ. 0121
20 52105000023 | Wheel Aub Assembly i RO 1 02.01. 9083
21 30802065002 | 0il Seal ®95X65X10 A 1 02.01. 9086
22 30702050003 | Bearing 32010 A 1 03. 90. 059
23 30702060001 | Bearing 32012 A 1 03. 90. 060
24 52105000020 | Arc Gears TR I I 1 02. 01. 9080
25 30702025001 | Bearing 30205 A 2 03. 90. 035
26 52202200001 | Small helical gear AN R 1 02. 01. 9082
27 52105000043 | Big helical gear KA 1 02. 01. 9081

11




2.2 Drive Operation Assembly (2.5KW)
IR (2. BKW)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
28 50205200001 | Nut M20X1.5 L85 1 02. 01. 9090

29 30201060022 | Screw M6X25 B24T 1 03. 0150

30 30301060001 | Nut M6 L85 1 03. 0257
31 30411060002 | Spring washer ®6 ke 5 03. 0011
32 30401060001 | Flat washer ®6 A 1 03. 0049
33 20201000978 The base for driving IRz Ji JEE 1

34 30201060020 | Screw M6X16 BEAT 1 03.0147

35 30401060006 | Flat washer ®6 AEE 1 03. 0644
36 30411080002 | Spring washer @8 A 28 03.0012
37 30201080006 | Screw M8X30 B24T 6 03. 0157

38 70402000001 | Steering motor 200W 1) HL AL 1 02.DJ. 2102
39 30201060010 | Screw M6X 150 BEAT 4 03.0178

40 55704000007 | Electromagnetic brake B3 A % 1 02. 01. 0053
41 70401000008 | Driving Motor 2.5KW IR 1 e A, 1 02.DJ. 0090
42 30201080032 | Screw M8X35 BEAT 10 03.0158

43 70109000000 | Proximity switch B X 1 19. 034653
44 20201000511 | The installation cover ZEE 1 30. 01. 1565
45 30711160001 | Large bearing B4 A A AR 1 02.01. 0071
46 30211040019 | Screw M4X10 B24T 3 03. 04170
47 20201000508 | Stripe induction strip Fh R B A 1

48 52105000024 | Big gear plate A& 1 02. 01. 9084
49 30201100025 | Screw M10X40 B24T 2 03.0168

50 40301180001 | Booster Cylinder #JE L 1 02. YG. 2050

12




2.3

Drive Operation Assembly (3. 0KW)
XA A (3. 0KW)

BN\

2

'1 ‘

=
~Zmt

a

K

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
A 52101000064 | Driving Assembly (2.5kw)  FE# % i 1 02. QD. 01. 0006
1 30201080007 | Screw M8X40 B24T 10 03.0159
2 50301090002 | Gasket #IE 4 30. 11. 0002
3 40321300002 | Dust Ring 30X40X4/6 W 2> B 4 03. 0487
4 50301320001 | Guide Ring SAED 2 03. 0501
5 20201000470 | Upper Bracket X 1 30.01. 1135
6 20201000001 | Slide Bar BT 2 30.01. 0189
7 50401000043 Damping Spring ®6 R T 2
8 30421400002 | Check Ring 40 #HHE 2 03. 0027
9 40502330001 | Sealing Ring FHE 4 03. 0488
10 20201000459 | Shaft Sleeve WE 2 30.01. 1129
11 50301270001 | Guide Ring SAED 2 03. 0502
12 20201000466 | Lower Bracket TXE 1 30.01. 1133
13 30201080005 | Bolt M8X25 LE4S 6 03. 0156
14 50204140003 | 0il Plug HE 1 02.01. 9089
15 30251080012 | Screw M8X 16 8247 8 03.0117
16 52105000019 | Shell Cover TR E 1 02.01. 9079
17 52105000050 | Box RN 1
18 50204160003 | 0il Plug HE 1 02.01. 9088
19 51241000021 | Driving Wheel ®248X75  HRzhA#: 1 02.LZ. 0121
20 52105000023 | Wheel Aub Assembly i RO 1 02.01. 9083
21 30802065002 | 0il Seal ®95X65X10 A 1 02.01. 9086
22 30702050003 | Bearing 32010 A 1 03. 90. 059
23 30702060001 | Bearing 32012 A 1 03. 90. 060
24 52105000020 | Arc Gears TR I I 1 02. 01. 9080
25 30702025001 | Bearing 30205 A 2 03. 90. 035
26 52202200001 | Small helical gear AN R 1 02. 01. 9082
27 52105000043 | Big helical gear KA 1 02. 01. 9081

13




2.3 Drive Operation Assembly (3. 0KW)
IR (3. 0KW)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
28 50205200001 | Nut M20X1.5 L85 1 02. 01. 9090

29 30201060022 | Screw M6X25 B24T 1 03. 0150

30 30301060001 | Nut M6 L85 1 03. 0257
31 30411060002 | Spring washer ®6 ke 5 03. 0011
32 30401060001 | Flat washer ®6 A 1 03. 0049
33 20201000978 The base for driving IRz Ji JEE 1

34 30201060020 | Screw M6X16 BEAT 1 03.0147

35 30401060006 | Flat washer ®6 AEE 1 03. 0644
36 30411080002 | Spring washer @8 A 28 03.0012
37 30201080006 | Screw M8X30 B24T 6 03. 0157

38 70402000001 | Steering motor 200W 1) HL AL 1 02.DJ. 2102
39 30201060010 | Screw M6X 150 BEAT 4 03.0178

40 55704000007 | Electromagnetic brake =Rl 1

41 70401000120 | Driving Motor 3. O0KW IR 3 AL 1 02. DJ. 0090
42 30201080032 | Screw M8X35 BEAT 10 03.0158

43 70109000000 | Proximity switch B X 1 19. 034653
44 20201000511 | The installation cover ZEE 1 30. 01. 1565
45 30711160001 | Large bearing B4 A A AR 1 02.01. 0071
46 30211040019 | Screw M4X10 B24T 3 03. 04170
47 20201000508 | Stripe induction strip Fh R B A 1

48 52105000024 | Big gear plate A& 1 02. 01. 9084
49 30201100025 | Screw M10X40 B24T 2 03.0168

50 40301180001 | Booster Cylinder #JE L 1 02. YG. 2050

14




3.01

Operating Handle Assembly
BAE TR

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
A 20301020646 | Operating Handle Assembly — #1E F AR 4Lt 1
1 71501000001 | Handle head assembly FAE LB R 1 02. SB. 317515
2 55222000026 | Mounting Seat FARZEE 1 30.01. 2014
3 30201080022 | Screw M8X20 B2AT 2 03. 0817
4 30251050015 | Screw M5X12 B2AT 4 03. 0083
5 20201000950 | Cover Fin = 1 77700000278
6 20101010027 | Connector EX TS 1 33.011. 0001
7 55222000014 | Control Handle FARAF 1 30. 01. 3308
8 30251060029 | Screw M6X 16 24T 4 03. 0089
9 30501050003 | Round Pin ®5X45 B B A 1 03.0303
10 30251050007 | Screw M5X16 B2AT 4 03.0109
11 54302000418 | Plate SR 1 02.01. 0217
12 50106120002 | Shaft Gk 1 30.01. 1138
13 54307000005 | Silicone Tube B E 1 02.01. 221512
14 55222000039 | Screw BRAT 1 30.01. 1919
15 30201100024 | Screw M10X30 HRAT 2 03. 0166
16 30411100002 | Lock Washer ®10 ] 2 03.0014
17 30421080001 | Cir clip For Shaft A% E 2 03. 0057
18 | 01 | 50407000044 | Air Spring SuE 1 -240605 | 50407000007
18 | 02 | 50407000053 | Air Spring A% 1 240605~
19 55222000031 | Shaft H 1 30.01. 3373
20 30421100001 | Cir clip For Shaft 4 1 03. 0058
21 30201030002 | Screw M3X16 B2AT 2 03.0128
22 70103000004 | Micro Switch W FF % 1 02.01. 2177
23 20201000455 | Plate Z R 1 30.01. 1080
24 54001000020 | Bushing ®20X ®18X 16 HEEEE 2 03. 0455
25 50101180002 | Shaft GaEi 1 30.01. 3359
26 55222000028 | Handle Fossa FHaE 1 30. 01. 3309

15




3.01

Operating Handle Assembly
BAE TR

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
27 54302000063 | Plate H#E AR 1 02.01. 0216

28 30251080012 | Screw M8X16 AT 2 03.0117
29 20201000671 | Casing Y 1 30.01. 6378
30 20301010002 | Steering Sensor A 1o RN A L1 1 81.004. 033
31 30201080024 | Screw M8X25 B2 AT 4 03. 01562

16




3.2

Handle head assembly

T Bk

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
A 71501000001 | Handle head assembly ERESSYS 1 02. SB. 317515
1 71511000015 | Belly Switch i 1 16. 0038
2 71511000016 | Spring W 1 03.0725
3 71511000001 | Upper Cover & 1 02.01. 31770
4 71511000014 | Button Plug L%k 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button Fr A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
10 71511000018 | Spring S 3 03. 0726
11 71511000005 | Horn Button %]\ % 4 1 02.01. 317723
12 71511000345 | Button Clip wa+F 2 02.01. 317724
13 30231030002 | Screw BRAT 5 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B B 1 02. 01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XEE 1 30. 01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 H2AT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751

17




3.2

Handle head assembly

T 5k

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000351 | Cover =R 1 02.01. 31777

18




4.1

Hydraulic Line

U

2

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 30101200005 | Bolt M20X35 e 1 03. 0603
2 40301500136 | Cylinder Assembly(2.0T)  #&L4 % 1 02. YG. 2103
2 40301600007 | Cylinder Assembly(2.5T)  #&L4L%F 1 02. YG. 2067
2 40301700012 | Cylinder Assembly(3.0T)  h#L 41 1 02. YG. 2102
3 30401100002 | Flat Washer ®10 T 4 03.00513
4 30411100002 | Lock Washer @10 A 4 03.0014
5 30201100030 | Screw M10X50 B2AT 4 03.0186
6 30803016001 | Gasket 55 4 1 03. 0483
7 40201160012 | Direct Head Bk 1 02.01. 3051
8 40101160019 | 0il Pipe T E 1 05. 0032
9 40205000010 | Head Bk 1 02.01. 3269
10 40401024018 | Power Unit (2.0T) HNAET 1 02. DLDY. 0130
10 40401024085 | Power Unit (2.5/3.0T) HNAET 1 02. DLDY. 3482
11 40101120001 | 0il Pipe wmE 1 02. YYL. 30880
12 40201120002 | Connector HEL 1 02.01. 3103
13 40301180001 | Cylinder Tube R 1 02. YG. 2050
14 40303180001 | Cylinder Tube IR 1
15 40322260001 | Ring LR E 1
16 40321180001 | Dust Ring 7 4 B 1 03.0516
17 40302180001 | Piston Rod i EA 1
18 20101010127 | Spring S 1 33. 0282
19 30201080003 | M8X16 B2AT 1 03. 01530
20 20201000426 | Bracket EEXE 1 30. 01. 09580
20 20201000430 | Bracket EEXE 1 30. 01. 09581
21 30201080005 | Screw M8X25 B2AT 4 03. 01560
22 30411080002 | Lock Washer @8 A 4 03.0012

19




4.2

Hydraulic Line (2.0T)
BIHIG (2.0T)

ITtem Part No. Description Qty Applied Date Remark

e (2] 4 #HE & A H HiE
A 40401024018 | Hydraulic Line (2.0T) HNA%T 1 02. DLDY. 0130
1 20101030752 | Cable B B B4 1
2 70402000007 | Motor HinR A @M 1 02.DJ. 33618
3 54312000001 | Cover B E 2 02.01. 2231
4 70303000006 | Relay Starter Hinm 2 1 02. 01. 2207
5 54012000012 | Clamp Eickiid 1 03.1045
6 40411000027 | Coupling BhAm 1 02.01. 9308
7 40407000008 | Adapter F0 R 1 02.01. 9342
8 40405000012 | Pressure Valve JE A AME 1R 1 02.01. 9384
9 30803013001 | Washer @13 R ] 1 03. 1067
10 50204000003 | Plugs % 3k 1 02. 01. 9056
11 40405000056 | Relief Valve i i 1] 1 02.01. 9151
12 40405000038 | Check Valve B[] 7] 1 02.01. 9028
13 71531000002 | Valve Element w7 ] 1 02.01. 9034
14 71531000031 | Electromagnet B R 4 B 1 02.01. 9366
15 30801067001 | O-ring 0AH 1 02.01. 9317
16 40402000006 | Gear Pumps H R 1 02. 01. 9059
17 30201050020 | Screw M5X65 HEAT 2 03. 0967
18 40411000028 | Gas Spring @5 AR 6 02. YYL. 3690
19 40411000020 | Suction tube TR E 1 02. YYL. 3991
20 40412000005 | Filter E 1 02.01. 9310
21 40409000005 | Tank A 1 02.01. 9315
22 40410000010 | Cover WA E 1 02.01. 30423
23 30401050001 | Flat Washer ®5 A 4 03.00511
24 30101050010 | Bolt M5X12 LS 4 03. 0911

20




4.3

Hydraulic Line (2.5/3.0T)
B fH¥IE (2.5/3.0T)

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
A 40401024085 | Hydraulic Line 2.5/3.0T 3/ %7 1 02. DLDY. 3482
1 20102030023 | Cable B B B4 1
2 70402000009 | Motor HinR A @M 1 02.DJ. 21040
3 54312000001 | Cover B E 2 02. 01. 2231
4 70303000006 | Relay Starter Hinm 2 1 02.01. 2207
5 30211050008 | Screw M5X8 B2AT 2
6 40411000038 | Coupling BhAm 1 02. DLDY. SJ. 011
7 40407000003 | Adapter F0 R 1
8 50204000005 | Plugs 33k 1 02.01. 9153
9 40405000012 | Pressure Valve JE A #ME 1] 1 02. 01. 9384
10 40202160014 | Right Angle Joints HAHEL 1 02. YYL. 32004
11 40405000040 | Relief Valve i i 1] 1 02. 01. 9029
12 40405000038 | Check Valve L 1 02.01. 9028
13 71531000002 | Valve Element R A 1 02.01. 9034
14 71531000031 | Electromagnet B R 4 B 1 02.01. 9366
15 30801110003 | O-ring 0AH 1 02.01. 0338
16 30201080040 | Screw M8X80 BZAT 2 03. 0877
17 40402000045 | Gear Pumps H R 1 02. 01. 9044
18 40411000004 | Suction tube T 1
19 40412000010 | Filter E 1 02.01.9051
20 40410000010 | Cover 48 = 1 02.01. 30423
21 40410000003 | Plugs 33k 1 02.01.9312
22 40409000012 | Tank i 48 1 02.01. 9337
23 30101060014 | Screw M6X16 BZAT 4 03. 1161

21




9.

1

Electric Assembly
FL A

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
1 30251060025 | Screw M6X12 B2AT 2 03. 0090
2 70104000005 Emergency Stop Switch AETF % 1
2 70104000006 Emergency Stop Switch A1FTF % 1 02.01. 2248
3 20204000477 | Bracket ZRIR 1 30. 01. 0966
4 30201080028 | Screw M8X16 B2AT 2
5 70331000412 | Plate IR LR 1
6 70302000015 | Steering Controller B [v] 15 2 1
6 70302000011 | Steering Controller 4 [v] 15 2 1 02. KZQ. 2369
7 30201040008 | Screw M4 X35 BEAT 1 03.0122
8 30411040002 | Lock Washer ®4 B 2 03. 0008
9 30201040011 | Screw M4X30 B2AT 1 03.0125
10 20201000160 | Socket RELE 1 30. 11. 0001
11 30201040012 | Screw M4 X6 B2AT 12 03. 0127
12 54331000005 | Socket KGN 6 02.01. 02070
13 30201050015 | Screw M5X10 BZAT 2 03.0139
14 30411050001 | Lock Washer @5 A 2 03. 00132
15 30201080004 | Screw M8X20 BZAT 5 03. 01550
16 30411080002 | Spring washer @8 AR 5 03.0012
17 70301000011 | Electronic Components i 1
17 70301000074 | Electronic Components i 1
17 70301000075 | Electronic Components i 1
17 70301000051 | Electronic Components i 1
17 70301000052 | Electronic Components B 1 02. DKZC. 3376
18 70222000002 | Trumpet |9\ 1 02.01. 2218
19 70103000001 | Switch Fx 1 02.01. 2182
20 54305000002 | Switch Box Fxe 1
21 30211040010 | Screw M4X20 B2AT 2 03. 0221
22 70501240005 | Battery (24V210AH) ER 1 02. XDC. 2192

22




9.

1

Electric Assembly
FL A

.

==
f

=====

ITtem Part No. Description Qty Applied Date Remark
s R S & & B &
22 70503240217 | Battery (25.6V/135AH) 42w 1
22 70503240212 | Battery (25.6V/150AH) 423 1
22 70503240213 | Battery (25.6V/175AH) 42 1
22 70503240214 | Battery (25.6V/200AH) 42w 1
22 70503240219 | Battery (25.6V/230AH) 42w 1
23 70601000006 | Meter Bk 1
24 70105000001 | Switch Lock Kl 1 02.01. 2186
25 70411020012 | Charger CHINA (24V30A) EAFHmE % 1 02. CDQ. 0285
25 70411020013 | Charger EUROPE (24V30A)  EXAT 7 e B 1 02. CDQ. 0286
25 70411020014 | Charger USA (24V30A) ERTEE 1 02. CDQ. 0287
25 70411020015 | Charger Italy (24V30A)  EAFIAF A= H 1 02. CDQ. 3409
25 70411020016 | Charger END (24V30A) FAT 7 A 1 77700000253
25 70411020018 | Charger Israel (24V30A)  DA&FIAF 7w 2 1 77700000254
Charger Argentina
25 70411020020 P AR JEAT 7 L B 1 02. CDQ. 3432
(24V30A)
25 70411020021 | Charger AUS (24V30A) A A AR 7 B 1 02. CDQ. 3494
Charger CHINA
25 70412020001 Eir e s (L) 1
(24V50A REMA)
Charger EUROPE
25 70412020002 BAF & (LD 1
(24V50A REMA)
Charger USA
25 70412020003 e E (LD 1
(24V50A REMA)
Charger Brazil
25 70412020319 BEfRTEE (LD 1
(24V50A REMA)
Charger South Africa
25 70412020364 M EE (LD 1
(24V50A REMA)
Charger Italy
25 70412020421 ERres (LD 1
(24V50A REMA)

23




5.2 Electronic Components (1232)
R4 (1232)

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E

A 70301000011 | Electronic Components i 1

1 70331000402 | Plate B R 1

2 70303000000 | Relay MR 1 02.01. 21621

3 30411060002 | Spring washer @6 A 2 03.0011

4 30211060007 | Screw M6X12 B2AT 2 03. 0227

5 70331000005 | Positive Copper Strip EERS 1 16. 0481

6 30411080002 | Spring washer @8 B 2 03.0012

7 30301080001 | Nut M8 453 2 03. 0258

8 30201060037 | Screw M6X16 AT 5 03. 0934

9 30211060009 | Screw M6X20 AT 4 03.0233

10 70302000027 | Controller EHE 1 02. KZQ. 2159

11 70331000009 Positive Copper Strip LR 1 16. 0622

12 70331000008 | Copper Guide Plate HF A 1 16. 0621

13 30211050003 | Screw M5X16 B2AT 4 03. 02261

14 70701000003 | Fuse R 2 02. 01. 2000

15 70711000001 | Base YW B R B 2 02. 01. 3057

24




5.3

Electronic Components (QT2.0T)
S (AT 2.0T)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &

A 70301000074 | Electronic Components LI 1

1 70331000402 | Plate AR RN 1

2 70303000000 | Relay BB 1 02.01. 21621

3 30411060002 | Spring washer @6 A 2 03.0011

4 30211060007 | Screw M6 X 12 AT 2 03. 0227

5 70331000005 | Positive Copper Strip EERS 1 16. 0481

6 30411080002 | Spring washer ®8 Ak 2 03. 0012

7 30301080001 | Nut M8 B 2 03. 0258

8 30201060037 | Screw M6X 16 BRAT 5 03. 0934

9 30211060009 | Screw M6X20 BRAT 4 03. 0233

10 70302000033 | Controller =4 & 1 02. KZQ. 2379

11 70331000009 Positive Copper Strip LR 1 16. 0622

12 70331000008 | Copper Guide Plate L8 1 16. 0621

13 30211050003 | Screw M5X 12 B2 AT 4 03. 02261

14 70701000003 | Fuse R 22 2 02. 01. 2000

15 70711000001 | Base T B R 2 02. 01. 3057

25




5.4

Electronic Components (QT2.5/3.0T)
AN (AR 2.5/3.0T)

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
A 70301000075 | Electronic Components i 1
1 70331000402 | Plate B R 1 02.01. 21621
2 70303000000 | Relay MR 1 03.0011
3 30411060002 | Spring washer ®6 A 2 03. 0227
4 30211060007 | Screw M6X12 B2AT 2 16. 0481
5 70331000005 | Positive Copper Strip RS 1 03. 0012
6 30411080002 Spring washer @8 B 2 03. 0258
7 30301080001 | Nut M8 453 2 03. 0934
8 30201060037 | Screw M6X16 BEAT 5 03.0233
9 30211060009 | Screw M6X20 BEAT 4 02. K7Q. 0001
10 70302000023 | Controller EHE 1 16. 0622
11 70331000009 Positive Copper Strip LR 1 16. 0621
12 70331000008 | Copper Guide Plate HF A 1 03. 02261
13 30211050003 | Screw M5X12 B2AT 4 02. 01. 2000
14 70701000003 | Fuse R 2 02. 01. 3057
15 70711000001 | Base H W B R 2

26




5.5

Electronic Components (F2-A 2.0T)
M (F2-A2.0T)

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E

A 70301000051 | Electronic Components i 1

1 70331000408 | Plate B R 1

2 70303000000 | Relay MR 1 02.01. 21621

3 30411060002 | Spring washer @6 A 2 03.0011

4 30211060007 | Screw M6X12 B2AT 2 03. 0227

5 70331000005 | Positive Copper Strip EERS 1 16. 0481

6 30411080002 | Spring washer @8 B 2 03.0012

7 30301080001 | Nut M8 453 2 03. 0258

8 30201060037 | Screw M6X16 AT 5 03. 0934

9 30211060009 | Screw M6X20 AT 4 03.0233

10 70302000028 | Controller EHE 1 02.KZQ. 2164

11 70331000009 Positive Copper Strip LR 1 16. 0622

12 70331000008 | Copper Guide Plate HF A 1 16. 0621

13 30211050003 | Screw M5X12 BEAT 4 03. 02261

14 70701000003 | Fuse R 2 02. 01. 2000

15 70711000001 | Base YW B R B 2 02. 01. 3057

27




5.6

Electronic Components (F2-A 2.5/3.0T)
4 (F2-A2.5/3.0T)

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
A 70301000052 Electronic Components B 1 02. DKZC. 3376
1 70331000408 | Plate LR S 31 1
2 70303000000 | Relay MR 1 02.01. 21621
3 30411060002 | Spring washer ®6 4 2 03. 0011
4 30211060007 | Screw M6X12 4247 2 03. 0227
5 70331000005 | Positive Copper Strip EERS 1 16. 0481
6 30411080002 Spring washer @8 B 2 03.0012
7 30301080001 | Nut M8 453 2 03. 0258
8 30201060037 | Screw M6X16 BEAT 5 03. 0934
9 30211060009 | Screw M6X20 BEAT 4 03. 0233
10 70302000029 | Controller | % 1 02. KZQ. 2382
11 70331000009 Positive Copper Strip LR 1 16. 0622
12 70331000008 | Copper Guide Plate HF R 1 16. 0621
13 30211050003 | Screw M5X12 HEAT 4 03. 02261
14 70701000003 | Fuse R 22 2 02. 01. 2000
15 70711000001 | Base T 2 R 2 02.01. 3057

28




6.1

Wiring Harness Assembly (1232)

LR B (1232)

[
’_" 10:Controller Ffl%

——giL_ T0:Pedal switch

‘ BEAX
S ,
='p= NS/ R
0:Main contector G XH B \ / )
ThHE ~a A ‘ 5
i . - / ;,,:‘ T0:Controller ¥l
:Steering T0: B 4 ] :
Tokedian srtah BOOT encoder o Jp 1
wikr  BHARIGEE B o vich &4  wan
it ﬁi 10:Speed cuts
4 .l
= T0:Motor encoder -
= =N 0:hgle sener " i To: High linifoams \
< Ankes \‘ ’// BAARE gy TR
T0:Battery To:Hotor i
CAN =, te To: o guard switch
mperature
PRIX
BN sensor 0 et
HHEEEBE :Pump contactor
FEmE
<=
T0:Brake
s *V *\/ T0:L.8a svitch
l LEKRE
T0:Key switch HFRFX
N D
;/'/ 5 To:Turtle speed
& \\\\,\ o switch j7
10:Programing interfaces 2 G0 O
swsn A1) \ T°' B R g =
T0: Fuel gauge
_ HER
LS AN
To: Interlock
switch
EFX

To:Throttle
mEs

'\
T0:Lift button switch

N amsars

T0: combination lock

#EY

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ #E & B # &
20102030025 | Control Wire Assembly ] S 1
20101040003 | Fuse 1R 22 1

29




6.2 Wiring Harness Assembly (QT)
AR CRT#D
ITtem Part No. Description Qty Applied Date Remark
25 e Py wg | =AAE &
20101030886 | Control Wire Assembly 1 | &L 1
10:Throttle 20101040003 | Fuse PRI 22 1
T0:Mode switch mEE
BT EATS T0:Lift/loverswitch
TO:BUERG Y svitah @) T | > LI PR R
A L &
T0:Beight Linit 10:Safe Switch \ = —/ 10:3+
wid RREE _ gazy ) . )
S O:Key switch HEER
N \g g HRFx 4
\f I o4 "/ T0:Meters
\\. \ Yo, ik
”// T0:Programmer
I 3]
[y | \
T0:Reduced switch \ 10:Pump contactor
RENRTE Rihd
& R R
5 b6
10:Valve T0:Steering
HER 10:Battery BUS CAN notor encoder *
' AN ;f‘;;;"“ sith FAEAEBE 1040101 encoder
T0:Controller % % § &-\\ . ‘\\‘:\ \,"::-\ \\\\\ HhsRE
\ / :“.v 2 N2 At A \ ‘ \ o T0:Brake
R N 00 @ HE
A N 2
To:Motor
 temperature
& "', “‘/4 sensor
& HHRELBE
T0:Mmain Contactor T0:B-
S & S v
T0:Horn

Wiy
,/” T0:Controller
R

30




6.3

Wiring Harness Assembly (F2-A)
AL (F2-A)

T0:Programming merfmx

@ aERn

\

[1
'_" 10:Controller #HI%

=SS

‘ ) \ 1 .&
—H - =)
10:Nain contactor ey \ :; I= \ f :‘;’:”
TEME - ) / kY

T0:Steering
Torkadinn snitey 2O1OT encoder

il
T “ l'; ;,;' LR 70:Hotor encoder »
= :Angle sensor o Bigs i
& e || kL
T0:Battery o To:Motor
CAN =P temperature
HCAN sensor
BHRELBE
(=
T0:Brake
ﬂ 10:1.8n switch

| LEKRR
AN

\Y
To:Turtle speed
‘ \\\\ A switch ‘”1/
) \ \ T0 B+ 8 g
A\

T0: Fuel gauge
BE%
=T,
To: Interlock

switch

L 5iPS

To:Throttle
s

o: B- filk

a '\;
O L B nn i
W%

10:Controller RHi%
&

5
=iy

=% [ p W
0/

CAN G4 wan
10:Speed cuts

— L
.

oyj: o

T0:Pump contactor

, MR

To: Arm guard switch
‘ \ \‘// PRA%

/ \\

T0:Key switch gIRIFX

<~ ,l.l
T0: L1ft button switch

S I

10: combination lock

#H

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ #E & B # &
20101030458 | Control Wire Assembly ] S 1
20101040003 | Fuse 1R 22 1

31




6.4

Cable Assembly (Lead Acid Battery F2-A)

H

1A p
S

% R TR H It /F2-A)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= HEF H %

A 20101030459 | Power line Assembly B 71 LA 1

1 20101030473 | Connector Power Cable Rk R L& 1

2 20101030474 | Plug Cord B Sk 2 1

3 20101030464 | Stop Cable AR 1

4 20101030467 | U—— Motor Cable AL U A& 1

5 20101030468 | V—— Motor Cable ALV A& 1

6 20101030469 | W—— Motor Cable LW A £ 1

7 20101030465 | Pump Power Cable + ZEMNERE 1

8 20101030466 | Pump Power Cable - T L 1

9 20101030470 | Controller Cable + B AR IE 4 1

10 20101030471 | Controller Cable - B A L 1

32




6.5 Cable Assembly (Lithium Battery F2-A)
HLAS AR CEELREI/F2-A)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= HEF H %
A 20102030481 | Power line Assembly KA 1
1 20102030482 | Connector Power Cable Rk R L& 1
2 20101030464 | Stop Cable AE-RE L 1
3 20101030465 | Pump Power Cable + FAEALIE % 1
5 4 20101030470 | Controller Cable + B AR IE 1
5 20101030466 | Pump Power Cable - L 1
/3 6 20101030471 | Controller Cable - R EE AL 1
7 20101030467 | U—— Motor Cable BAL U A & 1
8 20101030468 | V—— Motor Cable BAL VA& 1
9 20101030469 | W—— Motor Cable AL W A & 1

33




6.6

Cable Assembly (Lead Acid Battery 1232)
L

25 CERBR FE M /1232)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= HEF H %

A 20101030442 | Power line Assembly oA &AL 1

1 20101030456 | Connector Power Cable TR IR R & 1

2 20101030457 | Plug Cord B Sk 2 1

3 20101030447 | Stop Cable AR 1

4 20101030450 | U—— Motor Cable AL U A& 1

5 20101030451 | V—— Motor Cable ALV A& 1

6 20101030452 | W—— Motor Cable AL W AE 4 1

7 20101030448 | Pump Power Cable + R A IER & 1

8 20101030449 | Pump Power Cable - T L 1

9 20101030453 | Controller Cable + B AR IE 4 1

10 20101030454 | Controller Cable - B A L 1

34




6.7 Cable Assembly (Lithium Battery 1232)
HEL2S e il (L FLR/1232)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= HEF H %

A 20102030480 | Power line Assembly B 71 LA 1

1 20102030479 | Connector Power Cable Rk R L& 1

2 20101030447 | Stop Cable AE-RE L 1

3 20101030448 | Pump Power Cable + FAEALIE % 1

4 20101030453 | Controller Cable + B AR IE 1

5 20101030449 | Pump Power Cable - L 1

6 20101030454 | Controller Cable - R EE AL 1

7 20101030450 | U—— Motor Cable BAL U A & 1

8 20101030451 | V—— Motor Cable BAL VA& 1

9 20101030452 | W—— Motor Cable AL W A & 1

35




FAF B SR B4 b il 3 v R B AR AR

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

36



	1.1
	Fork Carriage Assembly
	叉架总成
	1.2
	Connecting Rod Assembly 
	连杆组件
	Connecting Rod Assembly 
	1.301
	Main Frame Assembly
	车架总成
	1.4
	Balance Wheel Assembly
	平衡轮组件
	平衡轮组件
	1.501
	Pedal Assembly
	踏板总成
	1.6
	Arm Guard Seat Assembly
	护臂座总成
	1.7
	Cover Assembly
	外罩总成
	1.8
	Battery Slide Carriage
	电瓶滑架
	2.1
	Drive Operation Assembly （1.5KW）
	驱动总成（1.5KW）
	2.1
	Drive Operation Assembly （1.5KW）
	驱动总成（1.5KW）
	2.2
	Drive Operation Assembly （2.5KW）
	驱动总成（2.5KW）
	2.2
	Drive Operation Assembly （2.5KW）
	驱动总成（2.5KW）
	2.3
	Drive Operation Assembly （3.0KW）
	驱动总成（3.0KW）
	2.3
	Drive Operation Assembly （3.0KW）
	驱动总成（3.0KW）
	3.01
	Operating Handle Assembly
	操作手柄组件
	3.01
	Operating Handle Assembly
	操作手柄组件
	3.2
	Handle head assembly
	手柄头总成
	3.2
	Handle head assembly
	手柄头总成
	4.1
	液压管路
	4.2
	Hydraulic Line（2.0T）
	动力单元（2.0T）
	4.3
	Hydraulic Line（2.5/3.0T）
	动力单元（2.5/3.0T）
	5.1
	电气总成
	Electronic Components
	Electronic Components
	Electronic Components
	Electronic Components
	Electronic Components

	5.1
	电气总成
	5.2
	Electronic Components（1232）

	电控组件（1232）
	Electronic Components

	5.3
	Electronic Components（QT2.0T）

	电控组件（前拓2.0T）
	Electronic Components

	5.4
	Electronic Components（QT2.5/3.0T）

	电控组件（前拓2.5/3.0T）
	Electronic Components

	5.5
	Electronic Components（F2-A 2.0T）

	电控组件（F2-A 2.0T）
	Electronic Components

	5.6
	Electronic Components（F2-A 2.5/3.0T）

	电控组件（F2-A 2.5/3.0T）
	Electronic Components

	6.1
	Wiring Harness Assembly（1232）
	线束总成(1232)
	6.2
	Wiring Harness Assembly（QT）
	线束总成（前拓）
	6.3
	Wiring Harness Assembly（F2-A）
	线束总成（F2-A）
	Cable Assembly（Lead Acid Battery F2-A）
	电缆总成（铅酸电池/F2-A）
	6.5
	Cable Assembly（Lithium Battery F2-A）
	电缆总成（锂电池/F2-A）
	6.6
	Cable Assembly（Lead Acid Battery 1232）
	电缆总成（铅酸电池/1232）
	6.7
	Cable Assembly（Lithium Battery 1232）
	电缆总成（锂电池/1232）

